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Location Name Contractor Company Designer Company
Km 3744000 to Km 376+000 ( Rev29) EL BADRAWY For Engineering SPECTRUM
Km 374+184 to Km 376+1B4  ( Rev35) and Contracting. ($5-B-BD2)
Name Sign Date/Serlal Number Time
Issued by : 17/01/2024
Contractor | Eng. Abdelfattah Essam -ﬁr'—' $5-8-BD2 (C.5.T-1) 12 PM
Contractor EET-EW-BD-SPECTRUM Revision
Reference
g2 o3 DD | MM Y| HH | MM

Received by
ER H ATIOLDA \*‘% SNA L ke 3z \ ew | OT | 18 | 01 | 2024 | 10 I 00

— NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test
Materials Test Results of Concrete Cubes ( C250/350 ) after ( 7 & 28) days.
Location of Test St. (374+620) To (374+740) (Rev 29)

St. (374+804) To (374+924) (Rev 35)
Item Specification Test Test Result Attachment | Remarks
Requirement

1 Test Results 7 days Compression Attached
2 Test Results 28 days Compression Attached
3
4
5
Comments by: Comments by:
1-The C.5.T Test Result dpr ovedyd 1-Test was carried - out by Third Party Lab

( Commibassal ).
2-Results report attached and acceptable with
project specifications.

Pt g s PRI TAT
APPROVAL SFATUS . p - ™ & T8* VY
Organisation | Name sign | fann il

Contractor Eng. Abdelfattah Essam -—"""'_l A

Designer Eng. Mazen Essamy /_3‘_‘:,.&——/ A

GARB * Eng. Margret Magdy
Employers o
PIOYETS 1 Eng. Alaa Abd-Allatif E-_—-_é A
Representative e =
* Alignment / Bridges: Culvert Only A= J\EM: AWC= Approved with Comments; R= Rejected
File; CST.docx Page 1of1
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Internal inspection and laboratories sector| | ==

Accredited by : Egyption General Authority for Petroleumn under No. 34/208-11-2011

| 178-2
| st meed 207272024
Report compressive Strength for Cube
: ADR Sr.
I'f-l-n Electric Express Traln "f:: by contractos
General Consultant SYSTRA casted by|  Contractor
Consultant SPECTRUM cube . |  (15°15°15) cm
Contractor Yl y eaiigll g 100 255 crment | 350 kg/m3
|Description of L. Reguired
s i fpomal bl 330 | gpall Lban Lea b g | 20 Wom2
Staticn ${3784000) to (376+000)

%

Concrete Denslty
Cube No.| Casting Date | Testing date |  Age (days) Awe Iweutln-} (gm/em3) Load (kgf} Strength (kg/cm2) | Avg.
2 8400 | 2.489 78010 347
1 |21/12/2023 | 187172024 Ty e | 8300 | 2459 51140 227 330
N
3 B350 2.474 93400 415
ik s '_.-""’ h‘j\\ Geotechnical Consultant
Vit T W N2\
‘r . ;r"-. N :;‘L \I }Bf'-' Or:H-
=; '.‘_r- } . ‘\un\_.?’_-} } fommlm
{ it g
\ 0" k-rl,-‘.j
R J_"J"‘-_—:: N
U LTSI

el T
._..'.‘-t\.-;\-\\ihﬁ"

o=

Kilo 23 Alexandria - Cairo Desert Road - Merghem

Tel: 002 03 4704595 - 002 034701191

Email : civdept@comibassal.com
WebSite : www.comibassal.com

49 El Horria Ave. Alex,Egypt

Tel: 002 033920176 - 002 033931482

Fax :002 033900476

Email : internal-inspection@comibassal.com
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COMIBASSAL International Controllers

Internal inspection and laboratories sector

i—

Accredited by : Egyption General Authority for Petroleum under No. 34/28-11-201
s 321-4
o simpe]  20/1/2024
R bv for Cube
lon : ADR e I3 ;
Electric Express Train oot [
] casted by | Comtractor
3 iy cube dm. |  (15°15°15)cm
2 . . cement
Y glhall y dasigll g 1 o 45,5 e
Description of content
$t(3744000) to (3764000}
Cube Mo.| Castiog Date | Testingdate |  Age (days) |~ " [Welght (gm) ww'} Losdtg) | strength jtg/om2) | Avg.
1 7850 | 2326 79690 o
2 |2a/2f203 | 18/3/204 28 o | 7850 | 2326 67500 300 i
3 7800 | 2311 | 63470 w2 |
Geotechnical Consultant
Ff-Df- N
Dr / Mohamed Mostala Badry
&Jb-h-—f-“
..‘::‘.d‘__gt.'&.l.t_.,'m_u.-w
tTﬂ-iu-\-hh"}-.‘J-V-ﬁnu-’
ﬁ'"'""l\"“'“l,"P
N

Kilo 23 Alexandria - Cairo Desert Road - Merghem
Tel: 00203 4704595 - 002 034701191

Email : civdept@comibassal.com
WebSite : www.comibassal com

@

<e

49 El Horria Ave. Alex,Egypt

Tel: 002 033920176 - 002 033931482
Fax :002 033900476

Email : internal-inspection@comibassal.com
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COMIBASSAL International Controllers

Internal inspection and laboratories sector| |

Accredited by : Egyptlon General Authority for Petroleum under No. 34/208-11-201
Pate of mped 20V 1/ 2024
R e S h for Cube
: ADR Sr.No. 1 71
lﬂfhu Electric Express Train il U
M SYSTRA casted by|  Comtractor
Consuliant SPECTRUM cbedim. | [15°15°15) cm
* . " cemend
Contractor Y gkl y daaiigll g 90 A58 350 kg/m3
Description of Required
> D A 4203 e itan e | sowem
Station $t{3744000) to (3764000)
Cube Mo.| Casting Date | Testing date |  Age (days) ““":" Welght (gm) m} load (kgf) | Strength iy/em2) | Avg.
1 7700 2.281 73030 325
2 |21/12/2003 | 18/1/2024 ) e | 7800 | 2311 45850 204 264
e
3 7800 2.311 59270 263
i, 9 Geotechnical ConsuMant
[or-Drp.
- 'il Dr / Mohamed Mostata Badry
-_"f
5.9\ bt E
S LAl 9 Sewubihd
ug..ta-\-hd}.g-vilna-}
ﬁ-tl‘l"l\"""\‘.’.‘P

Kilo 23 Alexandria - Cairo Desert Road - Merghem
Tel: 002 03 4704595 - 002 034701191

Email : civdept@comibassal.com
WebSite : www.comibassal.com

(00|,

AOcOrEc

<&

49 El Horria Ave. Ale

Tel: 002 033920176 -
Fax :002 033900476

x.Egypt
002 033931482

Email : internal-inspection@comibassal.com
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Quality Control Department
Compression Test Report

TRETEERERRA LS

G kil - B g el

L&'J‘J-‘:‘-“ < d Ju-]'i

2023-12-21 all U 2023-12-28 silll) S
250kg/cm? Tl i) o) | @\ R e J e ual] pale
Test Result
Unit
Load Strength
No Age Weight (g) | weight . | Average %
(g/cm?) (kn) (Kg/cm?) ;
1 7 7.950 2.36 500 226.5 I
2 7 7800 | 231 526 238.3 229.6 1.88%
3 7 7.76 ,w_n‘ni‘nig‘\ 495 2243 5 At
2N (e
: g\i\r‘ :)'3‘9 - “4..“.\.!._,'...!-V-0-1usf
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ac w G.M oy
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snod ¥
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Tell - 201277557520 - +201146439725
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Quality Control Department

Compression Test Report
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250kg/cm? FEIEUTIE PEY g el Uil jlise J 320 wnall jals
Test Result
Unit
Load Strength
No Age Weight (g) | weight l::l (K gfcs:') Average %
(g/cm’) |
5.6
4 7 a.znﬂm = 2.43 520 23
: 535 2424 242.38 | 96.95%
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bpc Egypt for Trading, Import and Export
y et =T I NP

Quality Control Department
Compression Test Report
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250kg/cm? Al A ) [ o pdl Rl e J5e all jais
Test Result
Unit
No Age Weight (g) | weight li::? flzn;:fl:rl Average %
(g/cm?) :
7 7 il IS 565 256.0 | E
7.960 740" 2363 prEv pon g
8 7 /&) ﬂ\z,;%""’%_ 480 227 I's-"l-..l'.!-a.é_
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TEST RESULTS

P -

SUBMISSION of _ \ y N
= [y . e / -
t4 .

__________ smmm IR [ Seeass]
[ Location Name Contractor Company _| Designer Company
Km 374+000 to Km 3764000 (Rev29) EL BADRAWY For Engineering SPECTRUM
Km 374+184 to Km 376+184  ( Revi$ ) and Contracting. ($5-8-B02)
Name Sign Date/Serial Number Time
Issued by = 21/01/2024
Contractor Eng. Abdelfattah Essam $5-B-BD2 (C.5.T-2) 12 PM
Contractor EET-EW-BD-SPECTRUM Revision
Reference
: e 3 DD | MM | vr | e | peg
Received by
ER Hm@m N SNA | 437 ‘ ew [or | 22| ;1 ‘ 2024 | 10 | 0

NB: Package 1 Onlv“fPack-age 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test
Materials Test Results of Concrete Cubes ( C250/350 ) after ( 7 & 28) days.
Location of Test St. (375+520) To (375+620) (Rev 29)
St. (375+704) To (375+804) (Rev 35)
Item Specification Test Test Result Attachment | Remarks
Requirement
1 Test Results 7 days Compression Attached
2 Test Results 28 days Compression Attached
3
4
5
Comments by: LA Comments by:
1-The C.5.T Test Result is Ap QQ&H CSA\ 1-Test was carried - out by Third Party Lab
o “'a ( Commibassal ).

2-Results report attached and acceptable with
project specifications.

in_,-l——'.f:' "

. I iI;'J

Organisation | Name il A A-AWC-R
== [ VL DR e
Contractor Eng. Abdelfattah Essam ....,'5\ 1 A
Designer Eng. Mazen Essamy “’):-;,4// A
GARB * Eng. Margret Magdy
Employers Fok. A
Reoresentative | EME: Alaa Abd-Allatif ]}F&
* alignment / Bridges: Culvert Only A= wved: AWC= Approved with Comments, R= Rejected
File: CST docx Page 10f1
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Accredited by | Egyption Generol Authority for Petroleumn under Mo. 34/29-11-201
—— im-7
rase o meed  11/1/2004
of
| Froject Electric Express Traln "::'“ by contractor
J Consuliant SYSTRA casted by Contracios
(Consultnnt SPECTRUM cube dhen. | (15°15°15) cm
" \ cament
| Contractos i gl p daadigll g 9 gl 555 g 350 ky/m3
Descrigtion of Required
g s fotmad i) A | gpalt dgaa s b aonh.| Wt
Station 5t{374+000} to (3764000}
Cube Mo.| Casting Date | Testingdats | Age (days) | "' |wda-||-l iz Load fkgf) | Swength(kg/em2} | Avp.
Type pm/cm3)}
i 8100 2.400 82900 368
2 | 25/12/2023 | 22/1/2024 28 oo | 7800 | 2311 46110 208" i
3 8350 2474 80970
360 \\
Geotechnical
Lab Director I o Consultant
&r. - _:\ ]jc-(Of:H-
il VOE N
{'\.r_,_. __»:"”h__ﬁr \ Dr / Mohamed Mostafa Badry -
‘\-”._' :n;, \.r'h—:', )
Y T L"_‘.J:. i 4 .*':I S9L—" g
\. e, e ot S 9\RLY 9 A G
\'(‘.‘ 3 ‘\-‘*r Vi ;c:/ tTG"‘o“"'-F{""-".V..':‘.’
N0y G55 0-eaVateghe-sNe\iaeb
.

Kilo 23 Alexandria - Cairo Desert Road - Merghem
Tel: 002 03 4704595 - 002 034701191

49 El Horria Ave. Alex,Egypt
Tel: 002 033920176 - 002 033931482

(O

Email : civdept@comibassal.com oM | 14T Fax :002 033900476
WebSite : www.comibassal.com e venm o0a1

Email : internal-inspection@comibassal.com
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Accredited by | Egyption General Authority for Petroleum under Mo 34/29-11-2011
- i8-8
e ol e 13/ 1/2024
R h f
Compression Machine: ADR 2000 standard St. No. 1708-3-5071
of
Electric Express Train ':,_‘ by contractes
|General Consuliant SYSTRA castad by Costractor
P SPECTRUM cube dien. | (15°15°15)cm
(Comtracto: S ghal) y Aadlgll g g 0D A8 bt 350 ky/m3
|Bescrgption of Required ol
D Al 200 Jaad s L i streagth 250 ky/!
Station St{374+000) to (376+000)
Cube No.| Casting Dete | Testing date |  Age (days) c':':' Welght (m) ::::“ Load (kgf) Strength (kg/om2) |  Avg
1 8200 2.430 79340 353
1 | 2s/12/2023| 22/1/2024 2 o= | 7800 | 231 57570 q-°" o ('-_553
l:?/w LA
T 723) T
3 7700 | 2.281 43760 |\In 1RET )
11-’9{(‘ |
Lab Director m‘\
/] } W % '\\
( 2 / o B
an. f > "___‘ bk
Eng/ Eman E. Kandil [\ AS{ N \
lh. |“.-.H‘ ‘\ 1;; ‘.-ll
Q- i ‘.:’n“.
e
%
Kilo 23 Alexandria - Cairo Desert Road - Merghem & 49 El Horria Ave. Alex,Egypt
Tel: 002 03 4704595 - 002 034701191 (O) V Tel: 002 033920176 - 002 033931482
Email : civdept@comibassal.com onrec | | S Fax :002 033900476
WebSite : www.comibassal.com T e Email : inleinal-in&pe(tiun@camibassal.co|
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\ C bpe Egypt for Trading, Import and Export
JINOPC === "L

§os hiam hﬂrih ks

Shadv ¥ ladl

Quality Control Department

Compression Test Report

G A - B g el

ol - Jsad

2023-12-25 uall &8 2024-01-01 el ey S
250kg/cm? il ! [l o) kil jlss J g el yais
Test Result

Unit Load | Strength
: ight
No| Age | Weight(g) (':;ci'] (kn) | (Kg/em?)
1 7 8.500 2.52
2 7 7.600 2.25
3 7 7.925 235
a.c
Eng :- ﬁdm Cﬂlﬁ‘ amed

Add - Egypt - Alexandna - New Borg-Elarab city - Ramsis St - Kotb mall -Flat No 2
Tell - +201277557520 - +201146439725
2ad A0 i e et el el - 4 e e A
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Poa lismnrg-lm &

pC = bpe Egypt for Trading, lmport and Export
ladl

gt g s [ )4 '.n.‘._‘..’i_..,’.

/

ANC

Shady

Quality Control Department

Compression Test Report

SEEdAEEAREREN

) AR B g gl

sl o Jsa

2023-12-25 el g 2024-01-01 Sl iy 6
250kg/cm? Gl ) Il e sl Jlse Jg2a all s
Test Result

Unit P 3
Load Strength '
No Age Weight (g) ;.::ﬂ:} (kn) (Kg/cm?) Av/ :}f /
4 7 7.700 228 :39‘ 2L 1{ ".;’ Al
5 7 7.650 27| "CON IR0 B 3 :9b.60%
6 7 8.030 2.38 550,5 | ;',, 3 J
\SP §
\;@E&ﬁ%“ﬂ Jé s
"‘-’r o t: p
Q.C \-rlﬁ__;!“ G.M
Eng :- JZ:JFat JZZEWJ r— Ace Shady Fadl
= =
sopecC

add :- Egypt - Alexandria - New Borg-Elarab city - Ramsis 5t - otb mall -Flat Ne 2
Tell - =201277557520 - 4201146439725
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SUBMISSION of

TESTRESULTS I P N 7 A
= et st S on WHTIA [ Swanin
] Location Name Contractor Company Du!;ner Company
| Km 3744000 to Km 376+000 (Rev29) EL BADRAWY For Engineering SPECTRUM
Km 374+184 to Km 376+184 [ Rev35) and Contracting. (55-B-BD2)
' Name Sign Date/Serial Number Time
Issued by . _23/01/2024
Contractor Eng. Abdelfattah Essam ' 55-B-BD2 (C.5.T3) 12 PM
Contractor EET-EW-BD-SPECTRUM - Revision
Reference
Recelved b [—f c2n A 0o | MM Y | HH | MM
eceived by !
ER ATOUD N é& SNA 1 wp37e | ew | OT | 24 | 01 | 2024 ‘ 10 ‘ 00
NB: Package 1 Only {Pack-age 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
| Description of Test
Materials Test Results of Concrete Cubes ( €250/350 ) after ( 7 & 28) days.
| Location of Test St. (375+440) To (375+520) (Rev 29)
St. (375+624) To (375+704) (Rev 35)
item Specification Test Test Result Attachment | Remarks
Requirement
1 | Test Results 7 days Compression Attached
| 2 l Test Results 28 days Compression Attached
|3 |
4
5

Comments by: Comments by:

1-The C.5.T Test Result is 7 Q‘:- 1-Test was carried - out by Third Party Lab
7 2 “ ( Commibassal ).
CTRUM 2-Results report attached and acceptable with
E(E.BUL“NG ,-; project specifications.
\,\\\__\_._/-P“_a:
'Cl,\:f/ o’
B Lomtetweg ™
- = Tt b AT
AP VACSTATHS g V20015
Organisation Name Slgn; ,_..“...\-n._,'o-t Datd A-AWC-R
Contractor Eng. Abdelfattah Essam A
Designer Eng. Mazen Essamy ,,}k/ A
GARB * Eng. Margret Magdy
Employers o2 I
Represeivtative Eng. Alaa Abd-Allatif A

* Alignment / Bridges: Culvert Only

A= Apprived, AWC= Approved with Comments; R= Rejected

File: CST docx
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R rength f

1 A . 1
[protec Electric Express Train '::': by contractor
|Genera Consultant SYSTRA sted by C
| Consultant SPECTRUM cubs den. |  (15°15715) cm
Coatractor Y gty Juaiigll g g) o 45, a-nl‘ s | N/
Descriptioa of K Requised [ o0 o
s g A 1008 L gpad Laa L2s . w/
Station 5t{374+000) to (376+000)
Cube No.| Casting Dot | Testingdate | agefaoys) | 2™ [worgneiom)| ™™ | loadgn | Strength(twiomt)| Ave.
i Type {gm/omd)}
1 8200 | 2.430 91030
V/ %ﬁiifg S
A ¢
r |2/n2n2003 | 241372024 2 e | 2000 | 2370 | G370 Va'/28p 32§c
sP ECTHUM/
3 7950 2.356 62480 WSUL NG
/.\/
w“ |...a-""
Lab Dirsctor / - ”\f\ Geotechnical Consultant
il frosiesad)  Jork
P L1 b | & K, ;"‘j’___'f;.-‘.j! Or / Mohamed Mostata Badry
[ ! > "‘.‘-'C;f/
2 oLl _9 s IAGAT

u:,--u-n-v._;..._a-v-l-.;._p
PO S PP LA T

) o
Kilo 23 Alexandrla - Calro Desert Road - Merghem S Py 49 El Horria Ave. Alex,Egypt
Tel: 002 03 4704595 - 002 034701191 (0) \/ Tel: 002 033920176 - 002 033931482
Emall : civdept@comibassal.com orarec | | S Fax :002 033900476
Website : www.comibassal.com i i _ s Email : internal-inspection@comibassal.com
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iy im-9
foatn o mpedd  1%/1/2024

I'M-n Electric Express Traln “:: by contwactor
k—im SYSTRA cadted by Contractos
rcm SPECTRUM cube dem. |  (15°15°15) cm
Contractor Y had y deaiipll g g o A5 mm 2 350 kg/m3
of Required | .0\ fem2
m“" el il 2 Jgpad e Ldes b e w
Smtica 51(374+000) to (376+000)
Concrete Density
Cube Mo.| Casting Date | Testing date |  Age (days) Type Wﬂlilk‘)l (gm/emd) Load (kgf) Strength (kg/oml) | Avi.
1 7950 | 2.356 109500 A ¢ 487~
6“5}!_. = :ch.r“
Piain o ,‘?ﬂ N f;“' b
2 | 27/12/2023 | 24/1/2024 8 Concen | 7850 2.326 53 & > 36 ', 3 328
SPECTRUM |
3 7800 | 2311 K\ Jonsugs2C -
KRS A8 NS
Gaum, REA e 58 [or- DU -
Eng/ Eman E. Kandid h,:j‘r_" f" “?’ b "‘_‘. Dr / Mohamed Mostala Badry
\ Qeeiai® 50 5
\ % "I;'l-:g-‘n i v ..;—_.'
NGp, Taarty SV
Loy % T By S
— I 9LEL1 9 AL A lgly
l'.-.“-“""’.“‘-'..-l;hl"
."""\-Ih--iﬂ-lhvﬁ.p
. o
Kilo 23 Alexandria - Cairo Desert Road - Merghem 49 El Horria Ave. Alex,Egypt
o *
Tel: 002 03 4704595 - 002 034701191 (o) V Tel: 002 033920176 - 002 033931482
Email : civdept@comibassal.com oearec | | e Fax :002 033900476
WebSite : www.comibassal.com mavemvee | |0t Emall : Internal-inspection@comibassal.com
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4 — I N b
. e Y bpc Egypt for Trading, Import and Export
pC sl J ] s p i gt b g e 3
/ shady ¥ ladl

Quality Control Department

Compression Test Report

) MR - E g peal)

sl o Jyadl
2023-12-27 el g3 5 2024-01-03 Sl o 5
| 250kg/cm? G il i) [l ol kil e I uall pais
Test Result
Unit
Load St h
No Age Weight (g) | weight £a rengt
(g/cm’)
1 7 8.210 2.43
2 7 8.300 2.46
3 7 8.600 2.55
ac

Eng :- mzaeﬁat ﬂ:ﬁﬁ'mef

Ace Shady Fadl

add :- Egypt - Alexandnia - New Borg-Elarab city - Ramsis 5t - xotb mall -Flat No 2
Tell --201277557520 - +201146439725
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sr Disstinp=lm S ha
= " = bpc Egypt for Trading, lmport and Export
pC P A el i D et e et
Shady ¥ Jadl

Quality Control Department

Compression Test Report

(ST R RS R R ] ]
syload . Jaladl
2023-12-27 quall g 2024-01-03 Sl o JS
250kg/cm? Al Al Sl tg}u!'l_;‘..]nm Jhs J g2e wuall pale

Test Result
Unit
No Age Weight (g) weight koas Strengt:i Average %
(&fent) (kn) | (Kg/em?)
4 7 7.650 2.27 435 197.1
5 7 8.400 2.49 222.0 217.76 87.11%
6 7 7.900 2.34 ;\\lzs-t.z o
'?1
Q.c VJ G.M

Eng :- ﬂ:ﬁn WZFMEJ

add :- Egypt - Alexandria - New Borg-Elarab city - Ramsis 5t - xoth mail -Flat No 2
Tell - +201277557520 - 4201146439725
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SUBMISSION of

TEST RESULTS

_l‘_-

-—_
~

'l rrﬂ—mj

| Location Name | Contractor Company | Designer Company ____J
| Km 3744000 to Km 3764000 ( Rev29 ) [L BADRAWY for Englneering p——
Km 374+184 1o Km 176+184 ( Revd5) and Contracting. ($5-8-B02)
!r Name Sign Date/Serial Number | Time |
| Issued by = 04/02/2024 | ‘
Contractor Eng. Abdelfattah Essam §5-B-BD2 (C.5.T4) i 12 PM
Contractor EET-EW-BD-SPECTRUM Revision
Reference
€3 0D | MM | 7Y | He | e
Received by | 1
ey HAHOUDP‘ F‘% kP 374 ‘ ew | or | os | oz |20 | 10 | 00
=Y RS P NB Package 1 Only {Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test
Materials Test Results of Concrete Cubes ( C250/350 ) after ( 7 & 28) days.
Location of Test St. (375+4612) To (375+772) (Rev 29)
St. (375+4796) To (375+956) (Rev 35)
item Specification Test Test Result Attachment | Remarks
Requirement
1 Test Results 7 days Compression Attached
2 Test Results 28 days Compression Attached
3
4
5
Comments by: p—— Comments by:
1-The C.5.T TestR %ﬁiged arried ¢ out by Rhird Party Lab
7 % T
és \Gu . :_f:i.ﬂ r?port@t&agﬁyn acceptable with
UM Y bmﬂé&!bﬂfﬁcaﬂ
"-'CTR e J ss¥alk- l""‘.‘ U’
% ." . QnSULTIND 4 8-
-‘\'.'." AN
e T
APPROVAL STATUS
Organisation | Name Sign Date A-AWC-R
Contractor Eng. Abdelfattah Essam —X : A
Designer Eng. Mazen Essamy ’/;—_;.-—/ A
GARB * Eng. Margret Magdy
Employers Fo /K
Renresentalive Eng. Alaa Abd-Allatif ‘%% A

* Alignment [ Bridges: Culvert Only

A= Auﬁ?bved; AWC= Approved with Comments; R= Rejected

File: CST.docx
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bpe Egypt lor Trading, lmport and Export

¥or Drambepim b by
% DC= 314 41103 ot

Shady ™ FadL

Quality Control Department

Compression Test Report

T T

L) SRR gy na

sl o Jyad

2024-01-08 eall 2024-01-15 S ey 15 |
250kg/cm? Al Al ) I 2 et Uil s J 32 el als
J"JH
._.p‘ﬂ_’m'—' M-‘-“u
Test Result Wvo- .“.\.v._,-u-"“"" -
R A
Unit
g Load Strength
No Age Weight (g) | weight (kn) (K g/c::‘) Average %
(g/em’)
1 7 7.400 2.19 457 207.0
2 7 el e AL as.7 214.89 | 85.96%
3 7 7.950 z./aé;;j’/ [ AN [ 2220 .
:'l!{-—-J /-,}) .
i [ o .{?ﬂh
b) :J:‘— SoL
ac R S G.M
Eng :- J‘Z;ﬁat ﬂ:ﬁmetf \ ,__. Acc Shady Fadl

§bpc

add ;- Egypt - Alexandria - New Borg-Elarab city - Ramsis 5t - Koth mall -Flat No 2
Tell - 201277557520 - +201146439725
2p0 00 el e et - e il - L - e - G
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4 §or bvembneale 4 by
- N . E bpe Egypt for Trading. Import and Export
£ C i)y & e [} pal gt o i Mgl

Shady ™ ladl

/

Quality Control Department

Compression Test Report

(AL AR L AL ] )

L) il £ 3 pall

GJ‘J“‘.‘H o d)‘i.n]'l

2024-01-08 el gy 2024-01-15 T
J_’U-h-—'.""

Test Result = _,'a...._...._‘.u
RTTTTR DN T Rl
l .-l-'l\‘t\"'""‘lhf-'

v Load Strength |
No e Weight weight g
Ag ght (g) T (kn) (Kg/cm?) Average %
4 7 7.800 231 ﬁ@ .,,_uajsa.{-;i 2093
5 7 8.100 2405/ 1(ANF 234 | 21988 | 87.95%
6 7 8.500 2;3_( ko, 1\ 2270 |

Q.c G.M

Eng :- ﬂ:ﬁat %fmeé‘

ﬁ—-ﬂ—ﬂ]——‘ Acc Shady Fadl

(™ - (= =
e
N elole
Add :- Egypt - Alexandria - New Borg-Elarab city - Ramsis St - Katb mail -Flat No 2

Tell - ~201277557520 - 4201146439725
250 000 e el e et Bt Al i L e - S
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Pt bramaingele b ba

QRC

= bpc Egypt for Trading, lmport and Export

A—‘:‘Jl'ﬁl'jzﬁﬂ_‘—_f:i——p

Quality Control Department

Compression Test Report

IZA R R R R L)

@_)u.“ Sl g gl
salad) - Jskdd
2024-01-08 all &2 2024-01-15 ) o G |
250kg/cm? e N ) paic |
Test Result Sy
;"Jut_,:ham
TR A A N
LS T .A ]
Unit i s
, Load Str
No Age Weight (g) :;;:;ﬁ:"t] (knl (Kg/cm?) Average %
7 7 8.050 2.39,:!'-:/1““_ 410,\ 212.9
E 7 8.250 248/ ,i-f’"‘“’“\c\ 275 | 22048 | 88.19%
9 7 8.300 245] " TsMOm || 811 |
VRN
,/l 'ql'f
<>
ac G.M
Eng:- ﬂeﬂnﬂﬁmw p— Acc Shady Fadl
Jdied (4 o o=l

Sbec

Add :- EZypt - Alexandria - New Borg-Elarab city - Ramsis St - kotb mall -Flat No 2
Tell - -201277557520 - 4201146439725
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- 178-5
dmped 6/1/1024

of
Project Electric Express Traln e |y comacion
|General Condultant SYSTRA casted by P —
i— SPECTRUM cube den. | [15715%15) cm
cemend
Contractor Y ghhalt y iyl g g0 st A5 5 : 150 ky/mid
Description [e—
o 250 ky/em2
casting Bement. Gl il 1200 ) gyl dan A b i
Station ${3744000) to (376+000)

Cube No.| Casting Date | Testing dote |  Age (days) “::: Weight (gm) ﬁ} toad (gf) | Strength (kg/em2) | Avg
1 ‘ 8100 2.400 109700 488
[
2 8/1/2024 | 5/2/1024 18 P 8000 2.370 52710 234 - 326
3 8200 2.430 57540 256
L Dlvactor ; /# e Geotechnical Consultant
e MEAT Jor-Dr- M-
w:nn:.l:;na f\\,ir; .: '."-:"\J""—fir- Dr / Mohamed Mostata Badry
\ Qeamafe?s
LRy \E, Mgy g3 06
J’ ,};,///"\-._ ,; ! '\-I;I.' : (1 P “,‘J ~ y 34 )
-’//\f‘_‘ " ' D
L COIT ) V8- 0101 eN oo Vel 1 -
“C‘h ' B-e o ¥er-thene-NNia-s
N P
Kilo 23 Alexandria - Cairo Desert Road - Merghem ) 49 El Horria Ave. Alex,Egypt
Tel: 002 03 4704595 - 002 034701191 (O} V Tel: 002 033920176 - 002 033931482
Email : civdept@comibassal.com cocarec | | Sohir Fax :002 033900476
WebSite : www.comibassal.com T voes Emall : internal-inspection@comibassal.com
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[ type of
Project Electric Express Train by contyacion
Genersl Consultant SYSTRA castadby|  Comtracios
Consultaat SPECTRUM cube dien. | (15*25°15) om
Rl
Contractor Y gty Luaslgll g 900 4500 350 ky/m3
e e A0 12 g Qaa L A Requirnd | 2s01g/em2
casting Bement. strength
Station S1(3744000) to (376+000)
Density :
Cube No.| Casting Date | Testing date |  Age (days) “:;" weigne(pmi| 00 | wosdfigh | steaqth fiafomd) | A
1 7900 2.341 56300 428
2 8/1/2024 | /2204 28 Pain 7950 2.356 46420 206 279
3 8150 2.415 45840 204
.
Lab Director /‘-:L-;‘ﬁ-,- PN Geotechnical Consultant
g T - R
f..-.' J "“-—l-"..- \;a;‘} IRD(:H\
ﬂ, ; \I i .‘J \:J.'\_,'\‘ ‘.J).'.)E "
Eng/ Eman €. Kandi ,; k-__"\‘- '_—‘.‘.d.?_.’_ ':::/ [ Mohamed Mostafa Badry
COOMETTIN Ny oty
e S N Mim'og =T -
i -_'_’-.’,/ \\'L':‘ X\ ML g J_’b—i-:—‘.‘" .
g /,“.73 M\‘ \ — glalt 9 M-"“u_
-3 f""-{z_'\.).;. fud! u'a--tt-\'hgl"!""n'_"""’
\ .-:J\'.'m‘- ‘;F&“ | ....t.\-t\*-""“d‘"‘
.

Kilo 23 Alexandria - Cairo Desert Road - Merghem

Tel: 002 03 4704595 - 002 034701191

Email : civdept@comibassal.com
WebSite : www.comibassal.com

(e)

SOCOTEC

49 El Horria Ave. Alex,Egypt

Tel: 002 033920176 - 002 033931482
Fax :002 033900476

Email : internal-inspection@comibassal.com
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COMIBASSAL International Controllers

Internal inspection and laboratories sector| | ==

Acuredited by « Egyption Oensial Authar ity far Petroleum urelar Mo 34729112011

—med /LN
type of
L"ﬂ' Electric Express Traln cing | Y Somtnctw
| Gir-mar e (Dt ol et SYSTRA castad by Condractos
1 oot altmund SPECTRUM cube chm. | (15°15°15) cm
camand
Contracto Uy Daasigll g o8 i A8 5 e 350 kg/m3
|Description of Raquired em2
casting Bement. Gl i) 4,200 ) ppad dtan Lee i paguny IR L/
Station 51{3744000) to (376+000)
Cube No.| Casting Date | Testing date |  Age (days) “';::" welght (pm) m} Load (kgf) Strength (kg/cm2) | Avg.
. 8000 | 2370 58500 260
2 | s/y2024 | s/2/2020 28 oma | 8000 | 2370 64130 285 272
3 8050 2.385 60750 270
Lab Director Geotechnical Consultant
(z [t . -
Eng/ Eman E. Kandll Dr / Mohamed Mostafa Badry
A CONEG) N
N i ol T
/(. N WL LB S—
I3 43 : \ oW 9LER I 9 T Aigly
| -«---GTF‘}.E 1] L CTRT TR AW P
\ .-'f't_' :_,E.LJ'J\--/_,.- :;.:' .‘"'"'u'"\-\h_-j.p
% : = - R
NG

Kilo 23 Alexandrla - Cairo Desert Road - Merghem
Tel: 002 03 4704595 - 002 034701191 ( o)
Email : civdept@comibassal.com

JNOCOTRG

WebSite : www.comibassal.com

49 El Horria Ave. Alex,Egypt

Tel: 002 033920176 - 002 033931482

Fax :002 033900476

Email : internal-inspection@comibassal.com
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SUBMISSION of

TEST RESULTS

Lﬂntim Name

| Km 3744000 to Km 376+000
Km 3744184 to Km 376+184

{Rev29 ) -
[Revds)

| Contractor

[L BDADRAWY For Engineering
and Contracting. (35-8-0D2)

EwaTIn - [ CF T L]

| Designer Company
SPECTRUM

Company

| Name ~|sign [ Date/serial Number [ Time
' Issued by . 12/02/2024 1
Contractor Eng. Abdelfattah Essam _P‘- §5-B-BD2 (C.5.T5) 12 P
Contractor EET-EW-BD-SPECTRUM Revision
Reference
i 3 oo MM | Y | e Bs

Received by i
ER HAMo UDA M SNA L o374 ‘ ew [ OT | 13 | 02 | 2024 | 10 | 00

NB: Package 1 Only {Packége 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test
Materials Test Results of Concrete Cubes ( €250/350 ) after 7 & 28) days.
Location of Test St. (375+532) To (375+4612) (Rev 29)

St. (375+716) To (375+4796) (Rev 35)
Item Specification Test Test Result Attachment | Remarks
Requirement

1 Test Results 7 days Compression Attached
2 Test Results 28 days Compression Attached
3
4
5
Comments by: Comments by:

1-The C.5.T Test Result is

1-Test was carried - out by both of GARB Consultant
and Contractor Engineers.
2-Results report attached and acceptable with

R project specifications.
< 050‘} /‘.‘
oot o ¥
{‘-qun :"’1‘./
APPROUABSTATES ¢ 9 <hsashigly

Organisation Name R0 <101+ Vi suus - Y0+ | Digpe A-AWC-R
Contractor Eng. Abdelfattah Essam L, b sV hn g A
Designer Eng. Mazen Essamy _,_,3‘.:—%/ A
GARB * Eng. Margret Magdy
Employers call
Representative | E"E Alaa Abd-Allatif A

* Alignment / Bridges: Culvert Only

A= Approved: AWC= Approved with Comments; R= Rejected
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o pom bon ,.u- T bpe Egypt for Trading. lmport and Cxport
e Ly

mdv r
Quality Control Department
Compression Test Report
M‘ odadl £ 3 )
2024-01-16 uall g 2024-01-23 Sl s S
250kg/cm? Adlu Al Sy et il s (J g2 el pais
AR T — ]
Test Result SV AL o Al )
LY3-.10- hh-g..p Yige "'"-..P
= .;a'fll\ “‘I-,lj
Unit '
No Age Weight (g) | weight IiE?: ?;;:f:zl; Average %
(g/cm’)
1 7 7.850 2.33 455 206.1
2 7 7.700 228 /1@.\\199.3 209.15 | 83.66%
3 7 7.500 2.22 /:a-/& ) 43;{20
s:gc')\jgﬁ‘f;“
P
Q.c A G.M

Eng :- qﬂz:ﬂ-at m:ﬁ-mnea"

Ace Shady Fadl

add :- Egypt - Alexandnia - New Borg-Elarab city - Ramsis 5t - Kotb mall -Flat No 2
Tell - =201277557520 - 4201146439725
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bEC VAQY Sy s
Sbady ¥ ladl
Quality Control Department
Compression Test Report
@J.u.“ J&H'I - B 5 mwall
dJ‘J-‘-.‘J" - L]_,Li.d\
2024-01-16 ol 2024-01-23 .w-ulcwh‘
250kg/cm? Al Al ) I oo el il s J g all e
Test Result A5 T W
uw__,m._’-;‘_‘ TR
""'“-"""-_.i-...-v...,;,
‘-.-Tnl-!\; ; 5 I"a’w
Unit :
Load | Strength
No Age Weight (g) | weight (kn) (Kg/cm?) Average %
4 7 7.600 2129
5 7 8.200 L 21 218.22 | 87.29%
6 7 8.700 g\ 2175 ~
Q.c G.M

Eng :- ﬂZ:dFat m:ﬁ'med-

Acc Shady Fadl

Add ;- Ezypt - Alexandria - New Borg-Elarab city - Ramsis 5t - xotb mall -Flat Ne 2
Tell - =201277557520 - +201146439725
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Quality Control Department

Compression Test Report

bpe Egypt for Trading, Import and Export
sl [y S ik ot b ey

bl‘)u.“ Jdall) g gl
gl o Jyadl
[ 2024-01-16 el o 2024-02-13 ) o S
250kg/cm? Al Al ) [l el e J g e et
S0y eheasd
Test Result — A alall 9 Al gl
l"-.t“‘.hbﬁ"f-v'a-";'w
,_-:1-\-1\--.\.\\._,5.,
Unit
No Age Weight (g) | weight Iiz:;j (SI::’:fntrl Average %
(g/cm’)
1 28 8.300 2.46 560 253.7
2| 28 150 234 ZET . | W05 | 25778 | 10341%
3 28 8.000 224 4}_"57{ 259.1 -~
ac G.M

Eng :- ﬂae:ﬂrat W:famed'

Add :- Egypt - Alexandnia - New Borg-Elarab ¢ity - Ramsis 5t - Koth mall -Flat No 2

Ottt

,ﬂuﬂ-[ﬂﬁ
JbecC

Tell --201277557520 - +201146439725

2ad A8t e e e il el p b e e gl

Ace Shady Fadl
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Quality Control Department

Compression Test Report

t:_l‘)a.ull _,Lh‘.il'. o EJJ..'.'-Ji

LSJ‘J-‘-.‘-“ - JJ‘-""‘"

| 2024-01-16 uall gy S 2024-02-13 Y
1 250kg/cm? FEWEUVEY | el il e J g wuall pais
=y ._)-h——.‘a.: '

Test Result S S LAL 8 B il
1Y0-020-vev, 4y Ve

O e e¥udatharatnyy o

T ' Unit
Load Strength
No Age Weight (g)  weight (kn) (Kg/cm?) Average %
(g/cm’)
a 28 8.150 241 590 267.3
5 28 7950 | 236 /ﬁﬂuﬁ*\ 277.3 269.71 | 107.89%
6 28 1300 (\ ~
ac G.M
Eng - AedTat Mohamed , " Ace Shady Fadl
SbpecC

Add :- Egypt - Alexandrnia - New Borg-Elarab city - Ramsis 5t - votb mall -Flat No 2
Tell -=201277557520 - +201146439725
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SUBMISSION of e }t' A
= 5 S —
TEST RESULTS o | N -

e —

C'“. . -_;.rrn_ PH“_‘:
Location Name Contractor Company | Designer Company ]
Km 3744000 to Km 3764000 ( Rev19) EL BADRAWY For Engineering SPECTRUM

| Km 3744184 to Km 376¢184 | Rev35) and Contracting. (55-8-BD2)

' Name Sign [ Date/SerlalNumber [ Time |
Issued by - 23/02/2024 |
Contractor Eng. Abdelfattah Essam 55-B-BD2 (C.5.76) 12 P4 I
Contractor EET-EW-BD-SPECTRUM Revision
Reference |

' B2 3 | oo [ MM | vr | e s
Received by 0 I : .5
e HAYoUBA w SNA ‘ w370 ‘ ew [or | 24 | 02 {2024 | 10 | 00

NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test
Materials Test Results of Concrete Cubes ( C250/350 ) after ( 7 & 28) days.
Location of Test St. (3744544) To (375+664) (Rev 29)
St. (375+728) To (375+848) (Rev 35)
ltem Specification Test Test Result Attachment | Remarks
Requirement
1 ] Test Results 7 days Compression Attached
2 | Test Results 28 days Compression Attached
3
4
5
Comments by: Comments by:

1-Test was carried - out by both of GARB Consultant

1-The C.5.T Test Result is

P and Contractor Engineers.
..-'lq-o 2-Results report attached and acceptable with
: S project specifications.
N\,
5 94 > hatd
DURCSTATUSL ¢ 9 s b g\
Organisation Name iGN EYa- o 20-Ve ¥y 0.0 Y0P Gater A-AWC-R
Contractor Eng. Abdelfattah Essam i\ e R s A

S |

Designer Eng. Mazen Essamy /W A

GARB * Eng. Margret Magdy

FoT2
Employers _ Eng. Alaa Abd-Allatif = % A
Representative

* Alignment / Bridges: Culvert Only * A= hfﬁruued; AWC= Approved with Comments; R= Rejected
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Quality Control Department

Compression Test Report

LR R LR LY

L‘:'J‘J-‘:‘n = JJUMH

2024-01-27 ol gl 2024-02-03 sl oy A
250kg/cm? Ol Al g I e Ul s J 5 Al
SOyt

Test Result | <™ 918X o Awrighy
ttg-.ta-hh-,é.g-\'d'nd-.ﬂ
o-..!.\.t\...\-\h‘_:.i.p

At Load St h
No Age Weight (g) | weight K rengt! Average %
(g/cm?) (kn) (Kg/cm?)
1 7 7.800 2.31 445 201.6
2 7 7.750 2.30 46‘0"__ '203.4 209.76 83.91%
3 7 7.400 2.19 T

Q.c G.M

Eng :- M:ﬂl}t J‘Z:ﬁ" amed

Acc Shady Fadl

Add :- Egypt - Alexandria - New Borg-Elarab ity - Ramsis 5t - xotb mall -Flat No 2
Tell - =201277557520 - +201146439725
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bpe Egypt for Trading, Import and Export
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Shady ¥ Fadl

Quality Control Department

Compression Test Report

T RTINS LRSS

sl o Jslal

2024-01-27 all o U 2024-02-03 Jiealal) g NS
250kg/cm? Al ) g Il o ! Ul s J g2a cuall paic
Test Result S By hnd :
S olaX) _,‘.E\..u..\.«\eu

PLLTRT LR PO-BWEL SL LN S
P I LR TR 17

vk Load Strength
No Age Weight (g) | weight k K . | Average %
(g/cm’) (kn) | (Kg/cm?)
a4 7 8.050 2.39 454 205.7
5 7 8.200 243 87.35%
6 7 8.500 2,52
Q.c

Eng :- m:ﬁat m:/l‘amecf

Acce Shady Fadl

Add :- Ezypt - Alexandria - New Borg-Elarab City - Ramsis St - Xotb mall -Flat No 2
Tell - -201277557520 - +201146439725

2 00 e et et ol i B e e G

CamScanner = Lbs& 4> guuaall


https://v3.camscanner.com/user/download

bpe Egypt for Trading, lmport and Export
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\b‘h el_c Al g D il g b A ah e b e
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Quality Control Department

Compression Test Report

i) JURD gyl
wsload . Jad
2024-01-27 el o ) 2024-02-24 <) o
250kg/cm’? G Al gl sl ) s J e ol s
Test Result e D

h:-lw’m“ 1_,‘4\.....\.1.5.0
(A LTS FEL L FOge ROEL - PO
ﬂ-qqfl\*‘\l-o\-\\|bﬂt-ﬂ

Unit
No Age Weight (g) | weight 'E::l; ?;;7:::1] Average %
| (g/em?)
1 28 8150 | 241 567 256.9
2 28 8.350 247 262.46 | 104.99%
3 28 7.800 231 -
a.c G.M

Eng :- mz:'tﬁ'at m:ﬁ«mﬂef

Acc Shady Fadl

Add ;- Egypt - Alexandria - New Borg-Elarab city - Ramsis 5t - Kotb mall -Flat No 2
Tell - 201277557520 - 4201146439725
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Quality Control Department

Compression Test Report

Q(TL_ L_—.rmh_ - Nhk.hb.:

sl - Jsadl

2024-01-27 all 5 2024-02-24 el oy
250kg/cm? FEWPE PEY g ) Uil jlse J e wall pals
Test Result 5.9 3t |
W LAl o U AIgLy

-4@-#0-;-4-&.{.*.00.&."

AT L ALEERELA ™)
d Unit Load | Strength +
" " ; Average %
0 ge Weight (g) mnmann_ (kn) | (Kg/cm?) &
4 28 7.800 231 570 258.2
5 28 7.850 2.33 575 % ulﬂ/ﬁu.uq 105.35%
6] 28 | vowm | = [ = /pEpé )

S
X n%%,,...u& &
Q.c hef....t. o .m\-..\. G.M

Eng :- ,.NNM%‘_- at .ﬁNﬂ}: amed

Acc Shady Fadl

Add :- Egypt - Alexandria - New Borg-Elarab city - Ramsis 5t - Koth mall -Flat No 2
Tell --201277557520 - 4201146439725
b PUPTECEE TP 0. D) RS PUPL T GRS ST 0 PR PO

CamScanner = 535 4> guuaall


https://v3.camscanner.com/user/download

A

SUBNYSSION Of & 1
"W‘
TESTRESULTS naitihgmcomd
- n e
Location Name [T -Eurﬁr:flafo_lﬁpnny Designer Company
Km 3744000 to Km 376+000 [ Rev9) [l DADRAWY For Engineering SPECTRUM
Km 374+184 to Km 376+184 | Rev15 ) and Contracting. (5%-D-BD2)
| Name | Sign Date/Serial Number Time
Issued by i il e 17/04/2024
Contractor | fng. Abdellattah [ssam ’*"_kt!-”-—- $5-B-BD2 (C.5.17) 12 PMA
Contractor : ELT-LW-BD-SPECTRUM Kevision
fleference |
| €2 | C) | DU | WA | 7 | e | MM
Received by '4 ; t )u )'F:-‘m ,
' ER HA %‘%5"4 ko1 ilw or | 18 | 0a |2024| 10 | 00
P | ol NB: Packug;z 1 Only {I-_'atk-ag:' 2 via Aconex) .
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW o
Description of Test
| Matenals Test Results of Concrete Cubes | C250/350 ) after | 7 & 28) days.
Location of Test St.(374+680) To (374+780) (Rev 29)
' St. (374+864) To (374+964) (Rev 35)
Item Specification Test Test Result Attachment | Remarks
Requirement
1 Test Results 7 days Compression Altached
2 Test Results 28 days Compression Attached
3
4
Ls
Comments by: | Comments by:
1-The CS.T Test Result is Approved. If 1-Test was carried - aut by bath of GARB Consultant
'il and CqmiTactor IT] :

2-Resdits fepor

a2
sl A bRE Y9 Aan
LACIES £ EAEL T DR JV-DYT- e

o...c.\-u.-o\-n-,'--p

(gl'ﬁ.' In t’pt_able wih
et LY

\e\2E /.
. kA
NI appdovaLsTATUS
Organisation | Name (i Sign Date | A-AWC-R
Contractor | Eng. Abdelfattah Essam I A
Designer Eng. Mazen Essamy ',;\}'/L/ A
GARB * I Eng. Margret Magdy
Employers = 1Y AN | 1A
proy Eng. Alaa Abd-Allatif \C\
Representative | =
* Abgrment f Brdges Culvert Only . A A -5- £OANYL - Approved wilro s oenmieots; BT Reweled
D S - - T Page 1all
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§M FeadlL

Quality Control Department

Compression Test Report

G kil - E g )

gl o Jslad

374468070 3744780
2024-3-21 uall g S 2024-3-28 ol F G
250kg/cm? Al AN alga) Dl jlss J ga el paic
Test Result
Unit
No Age Weight (g) | weight Ll::';l (S;::;t:; Average %
(g/cm?)
1. 7 8020 2.4 540 240
r 7 8010 2.4 545 242 239 95.6
F i 7 8000
Qc

Eng :- m:ﬁ‘ﬂ't mz:FmeJ

add :- Egypt - Alexandria - New Borg-Elarab City - Ramsis 5t - Kotb mall -Flat No 2

Tell - «201277557520 - 4201146439725
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Quality Control Department

Compression Test Report

FEERARRRERERN

G Jid - g el

374+680T0 374720
2024322 t;u‘-'_l 2024-3-29 oYy
250kg/cm?® "l"".J'iJI Jraill s Jgse uall jac

Test Result

[ ' Unit J Load |
No Age Weight (g) | weight » | Srsngih A %
r (g/cm?) (kn) | (Kg/cm?) e

‘1. 7 | 800 | 24 510 226 }
3 7 8000 24 e = |
S -
SN GLELY 9 T G
(AT TrY FOLTS PR BLL LT LT
Q.-C o I l-.l'l‘al‘...‘.\‘,é.. GM
L4
= 3 3% O\ \) e a.—-l—-l’-ﬁ Acc Shady Fadl
2 = 832/ xbec
&N /

E
3

Zﬂdﬁgprmmmm-lma:sﬂ-wwmﬂ Fatho 2
Tell - -201277557520 - +201146239725
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Quality Control Department
Compression Test Report
LRI LR R EE LY
Bl i) - E g pekeal)
374+680T0 374+780
2024-3-21 el s 2024-4-18 el £ 5
250kg/cm? Al A1 g il Jase J g2 Guall jaic
Test Result
Unit
No Age Weight (g) | weight L{::? ?;:'Ei; Average %
(g/cm’)
1 28 8130 2.4 690 306
2 28 8134 2.4 710 315 315 126
3 28 8140 24 ca) 335 31 3
SN LGN 9 iy —
l'i"‘.“*‘\gﬁ.“.v.a.';‘.*
..o'l'n|.‘|.”h“".”..’
ac
Eng :- mﬁ‘n ﬂZ:Fmed‘ et

Add :- Egypt - Alexandria - New Borg-£larab ity - Ramsis 5t - Koth mail -Flat No 2

Tell - «201277557520 - 4201146439725
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bpe Egypt for Trading, lmpert uu.l'.:pon
) § i) e | R et e e pa
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LRC

Shady ' ¥
Quality Control Department
Compression Test Report
pd i) - E g pall
374468070 374+780
. 2024-3-22 | el g 2024-4-19 ekl £ S
© 250kg/em? | A Al sl il e J g D
Test Result
| Unit
No Age Weight (g) | weight 'E::;l f;;::::; Average %
(g/em’)
1 28 8125 2.4 640 284
2 28 8189 -4 630 280 276 110
3 28 8255 2.4 4*I9bap st 066 ~
WX 9 h g ‘
.""I"h"d‘i'&""'a";-w
9--.'-\-‘\-.41.1‘“-”‘.’
ac
Fng :- tﬂoeﬂat .TIZ:»I:‘MEJ
ﬁ-—“r-.
,—H (i - Lf-c' =
Sbec

add - Ezypt - Alexandria - New Borg-Elarab <ty - Ramsgis 51 - xotb mall -Flat No 2
Tell - «201277557520 - 4201146439725
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